WINGERTER LABORATORIES INC.

Engineering Testing & Inspection Services
1820 M.E. 144 St., North Miami, FL 33181
Phone (305) 944-3401 Fax (305) 949-8.198

REPORT OF : CONCRETE LABORATORY TEST REPORT

CLIENT: Artistic Paver Manufacturing Company REPORT NO: i
PROJECT: Brick Paver Testing ORDER NO: 01-2014
LOCATIOMN: WLI @ 1820 M.E, 144th Street, Morth Miami, FL

REPORTED TO: Essig Pools, Incorporated

i 13366 Wes! Dixie Highway - Attn: Mr. Dan Essig, North Miarii Beach, FL e
Date Received: 04-23-01 Diated Tested: 04-25-04
_];&_:E!i__vﬂ;d By: Client _ Tasted By: _N. Henderson
COMPRESSION TESTING

SAMELE NO.; 1 - Smooth

Laboratory No.: 190035 19006 19007 19008 19009

Area (Cubic Inches): 16 16 16 16 16

Total Load (Ibs.): 145,377 167,724 128,526 141,912 139,370

PSI: 2,086 10,483 8,033 8,870 8,711

Average of Sample # 1 (PSI): 9,036

1 2=-Coral

Laboratory No.: 19010 19011 19012 19013 19014

Area (Cubic Inches); 16 16 16 16 16

Total Load (Ibs.): 170,281 141,421 135,257 127,067 149,12!

Psl: 10,643 8,839 8,454 7.942 9,320

Average of Sample # 2 (PSI): 0,039
REMARKS:  Tested .i.n accordance with ASTM C-67. I.'{E.Eﬁe:lm]y Submitted, == B

WINGERTER LABORATORIES, INC.

MJJ%

ald J. Flool, Jr., P.E. [
FL Registration No, 44847
The ociginal of this repon was signed and sealed by the above Regislered Professional Engineer in accordance with Rl 1G5 - LB.011 of Florids Adminisimlive Code.
As a munial peotection to client, the puidic and ourselves, il reports are submitted a3 the confidentinl property of clients and authotization for publication of stntements,
come|usians o exiracts from of fegArding sur reports ia reserved pending our written approval.




